DeRoure Logo
Part Number Search
Previous Page Next Page
click to enlarge
Item Qty Part Number Description Notes
Lotus 001 1 B100B0079F Regulator Assembly, window lift, LH
Lotus 001 1 B100B0078F Regulator Assembly, window lift, RH
Lotus 002 2 A100B6271S Clip, 'Butterfly', glass to regulator Fixes to A100B6210/1S
Lotus 002 1 A100B6211S Slide, window regulator, LH
Lotus 002 1 A100B6210S Slide, window regulator, RH
Lotus 005 1 E100B0050F Support Bracket, regulator, LH
Lotus 005 1 E100B0049F Support Bracket, regulator, RH
Lotus 007 2 A100B1168F Gasket, support bracket to door inner
Lotus 010 4 A100U6037F Screw & Washer Kit, M6 x 16, bracket to door
Lotus 011 4 A075W4017Z Washer, flat, M6 x 25, bracket to door
Lotus 012 10 A075W4046Z Washer, s/p, M5, regulator to bracket
Lotus 013 10 A075W3020Z Nut, M6, regulator to bracket
Lotus 015 1 B100B0839F Guide Channel, door drop glass, front, LH
Lotus 015 1 B100B0838F Guide Channel, door drop glass, front, RH
Lotus 017 1 B100B0837F Support Bracket, front guide, LH
Lotus 017 1 B100B0B36F Support Bracket, front guide, RH
Lotus 019 4 A100U6037F Screw/Washer Kit, front guide/door inner panel
Lotus 020 1 E100B0323F Locking Plate, glass upstop, front, LH
Lotus 020 1 E100B0322F Locking Plate, glass upstop, front, RH
Lotus 022 10 A089U6135F Grommet, locking plate
Lotus 025 1 D100B0840F Guide Channel, door drop glass, rear, LH
Lotus 025 1 D100B0840F Guide Channel, door drop glass, rear, RH
Lotus 027 1 D100B0Q39F Bracket, guide to door bottom, LH
Lotus 027 1 D100B0038F Bracket, guide to door bottom, RH
Lotus 030 8 A100B1042F Spacer, guide bracket to door
Lotus 031 2 A100B1141F Gasket, guide bracket to door
Lotus 035 4 A100U6038F Screw/Washer Kit, M6 x 25, guide bracket/door
Lotus 036 2 A100U6037F Screw/Washer Kit, M6 X 16, guide to bracket
Lotus 037 2 A075W4016Z Washer, flat, M6 x 20, guide upper fixing
Lotus 038 2 A075W3009Z Nut, Nyloc, M6, guide upper fixing
Lotus 040 2 D100B0319F Locking Plate, glass upstop, rear
Lotus 041 8 B082W4018F Washer, flat, M5 x 18, locking plate/door inner
Lotus 042 8 A075W3009Z Nut, Nyloc, M6, locking plate/door inner
Lotus 045 4 A089W5106F Screw, M5 x 20, guide cone to retaininer
Lotus 046 4 A100B0817F Upstop Cone, door glass
Lotus 047 4 A100B0749F Washer, cone retaining
Lotus 048 4 A100B0436F Retainer, cone
Lotus 050 8 B100B1097F Slider Block, door drop glass guide
Lotus 051 8 A100W5136F Screw, M4 x 6, slide to mounting boss
Lotus 052 8 A075W4062F Washer, flat, slide to mounting boss
Lotus 053 8 A100B1089K Spacer Tube, slider block
Lotus 054 4 A100W7079F Socket Screw, M4 x 16, slider boss to glass
Lotus 055 6 C100B0115F Spigot Bush, boss to glass
Lotus 056 12 B100B0535F Washer, rubber, boss to glass
Lotus 057 2 B100B0536F Boss, slider mounting, front top (7.5mm)
Lotus 058 6 B100B0537F Boss, slider mounting, (11.5mm)
Lotus 060 1 A100B1233F Plate, slider mounting, LH
Lotus 060 1 A100B1234F Plate, slider mounting, RH
Lotus 062 2 A100W7079F Screw, M4 x 10, glass mounting plate
Lotus 063 2 A075W3049F Nut, Nyloc, M4, glass mounting plate
Lotus 064 8 A089U6135F Grommet, glass/mounting plate spacing
Lotus 065 4 A100B0828F Support Pad, door glass, outer R/B B100B0828F
Lotus 065 4 B100B0828F Support Pad, door glass, outer
Lotus 066 4 A100B0831F Support Pad, door glass, inner
Lotus 067 8 A075W5015Z Screw, No.6 x half", outer support pad to door
Lotus 068 4 A100W5133F Screw, M4 x 16, inner support pad to door
Lotus 069 4 A082W4099F Washer, M4 x 9, inner support pad to door
Lotus 070 1 C100B0775K Dripshield, door window regulator, LH
Lotus 070 1 C100B0774K Dripshield, door window regulator, RH
Lotus 072 6 A075W6071Z Pop Rivet, dripshield to door inner
Lotus 073 6 A075W4001Z Washer, pop rivet